<]
TUDelft

Delft University of Technology

Controlling Biofouling in Seawater Reverse Osmosis Membrane Systems

Dhakal, Nirajan

Publication date
2017

Document Version
Final published version

Citation (APA)
Dhakal, N. (2017). Controlling Biofouling in Seawater Reverse Osmosis Membrane Systems. [Dissertation
(TU Delft), Delft University of Technology]. CRC Press / Balkema - Taylor & Francis Group.

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
of the author(s) and/or copyright holder(s), unless the work is under an open content license such as Creative Commons.
[...]
0 S 5 103 ¢4 401 0o Lo PPN 2
1.2 Algal blooms and seawater reverse 0SMOSIS OPETatioN .......coeereerreeeesserssesseesserseesseens 4
1.3 Pre-treatment fOr SEQWater reVEIrSE OSIMOSIS ...c.ruueurerreereesseessessesssesseessesssessssssessessssssssseeas 6
1.4  Future generation of pre-treatment in SWRO .......cnininenennenssssssssssssssesseens 8
1.5  GOQl ANd ODJECLIVES ..eueereeeeeenreeeesseeseeseesseesesseesse s s s s ss s s sns s 10
1.6 OUtliNe Of the TheSIiS st 10

1.7

RS () ) 0 L <1 11



2 ‘ Controlling biofouling in seawater reverse osmosis membrane systems

1.1 Background

The global demand for water has increased over the past decades due mainly to i)
population growth, ii) increase in per capita water demand, iii) expanded irrigation
schemes, and iv) economic development (Curmi et al, 2013, de Graaf et al, 2014).
Furthermore, uneven rainfall distribution, uneven population distribution, and unequal
water use distribution have increased the regional water scarcity. The 2015 UN report on
the Millennium Development Goals stated, “Water scarcity affects more than
40 % of the population.” As projected by the International Water Management Institute,
more than half of the world population will suffer from water scarcity by the year 2025
(Figure 1.1). Thus, it is imperative to locate other water resources such as wastewater,
water reuse, and seawater desalination to increase freshwater production in working to

alleviate the global water crisis.

[ Physical water scarcity
[ Approaching physical water g
I:l Economic water scarcity

I Not estimated

Figure 1.1: Projected global water scarcity in 2025 (IWMI, 2006)

Freshwater comprises about 2.5 % of the total amount of water on the planet, and the rest
(97.5 %) is salt water. The available freshwater is not evenly distributed around the world,
with variations over geographical regions and time. Only a small part of available

freshwater resources is a naturally renewable source of freshwater (Miller, 2003).

Today, desalination is one of the solutions that are increasingly applied to solve freshwater
scarcity problems in many regions of the world. Although desalination is the best known
to produce freshwater from seawater, it can also be used to treat slightly salty (brackish)

water, low-grade surface, and groundwater. Of the various desalination technologies,



Chapterl: General Introduction | 3

reverse osmosis (RO) is the most widely used desalination system for brackish and
seawater. The expansion of RO globally has been relatively rapid since the year 2000 and
is expected to reach the cumulative capacity of about 60 Mm3/day by the year 2018 (Figure
1.2). Almost half (47 %) of RO-desalinated water is from seawater, and the rest is mainly

from brackish, freshwater and treated wastewater (DesalData, 2016).

100 —e—Total
—e— Membrane desalination
80 —eo—Thermal desalination
2 60
(90]
g
2 40
S
=
© 20
0 T 1

1960 1970 1980 1990 2000 2010 2020

Figure 1.2: Seawater reverse osmosis plant capacity from 1970-2018 (DesalData, 2016)

Membrane-based seawater desalination is currently dominating the market mainly
because of its reduction in the power consumption and per unit production cost. As
illustrated in Figure 1.3 b, the power consumption reduced from 16 kWh/m3 in 1970 to
2 kWh/m3 in 2008. Likewise, the cost per cubic meter has also decreased from $ 1.6/m3 to

$ 0.6/m3 from 1982 to 2010 (Figure 1.3 a).

3

2.0 ] I Flectrical power §
] [ Maintenance =
5 16 3 I Capex charges i-
é ] S
h -
s M7 £
2 el :
2 08 g
& ] 8
4 B
0.4 ] s
] o
b ~

0.0 -

1982 1992 2002 2010 1970 1980 1990 2000 2004 2008
Year Year

Figure 1.3: Trends of a) cost in $/m3 (WaterReuseAssociation, 2012) and b) power consumption in

kWh/m3 (Elimelech, 2012) in Seawater reverse osmosis plants



4 ‘ Controlling biofouling in seawater reverse osmosis membrane systems

1.2 Algal blooms and seawater reverse osmosis operation

Many seawater reverse osmosis (SWRO) desalination plants are located in and treat
seawater from coastal zones where algal blooms frequently occur (Caron etal., 2010). Even
as SWRO plants are rapidly increasing throughout the world, their operations is affected
by the occurrence of algal blooms, which cause problems including membrane fouling. One
example is the severe “red tide” bloom that occurred in the Middle East Gulf region (2008
- 2009), caused by the dinoflagellate Cochlodinium polykrikoides (Richlen et al., 2010). This
bloom forced the stoppage of operations in at least five seawater desalination plants
located in that region mainly due to: i) clogging of granular media filters and ii) higher silt
density index (SDI >5) in the RO feed water (Pankratz, 2008, Reddy, 2009). This incident
exposed the vulnerability of seawater RO plants during severe algal blooms situations.
Therefore, efficient removal of algae and algal organic matter (AOM) by pretreatment

systems is crucial to minimize such operational problem in SWRO systems.

Algal blooms are unpredictable events and can last from a few days to several months,
depending on the life cycles of causative species, environmental conditions and nutrient
availability (Villacorte, 2014). Some of the common bloom-forming algal species are
illustrated in Figure 1.4. The size of which ranges from 2 pm to 2 mm, and the cell

concentration range from 1,000 to 600,000 cells/mL (Villacorte et al., 2015b).

Figure 1.4: Common species of bloom-forming algae in fresh and marine environments (adapted from

Villacorte et al, 2014)



Chapterl: General Introduction |5

The two most important current indicators for monitoring the occurrence of algal blooms
are algal cell concentration ( >1million cells/L) and chlorophyll-a concentration
(>10pg/L)(http://www.waterman.hku.hk, 2016). Figure 1.5 shows the level of average
chlorophyll-a concentration, measured in 2009, in surface water bodies worldwide. The
red color in the map shows the chlorophyll-a concentration > 10ug/L measured in all
coastal regions. This illustrates that desalination plants located in coastal zones are

vulnerable to algal blooms.

£ a0 0

Figure 1.5: Typical average annual distribution of chlorophyll-a in surface water bodies on Earth

(adapted from Villacorte et al., 2014)

Algal blooms increase the suspended solids concentration as well as the organic
substances responsible for membrane fouling (Caron et al., 2010). During algal blooms,
algae release algal organic matter (AOM) which has been shown to be the leading cause of
membrane fouling, rather than the algae themselves (Ladner et al,, 2010, Qu et al., 2012,
Schurer et al., 2012, Villacorte et al.,, 2015a). The AOM mainly consists of polysaccharides,
proteins, lipids, nucleic acids, and other dissolved organic substances (Fogg, 1983,
Myklestad, 1995). A significant fraction of AOM is the transparent exopolymer particles
(TEP) (Villacorte et al., 2013) which are highly sticky polysaccharides and glycoproteins
(Passow et al., 1995). The presence of TEP-like materials thus causes or initiates organic
fouling in ultrafiltration (UF) and biological fouling in UF/RO membranes (Berman et al,,
2005, Berman et al., 2011, Kennedy et al., 2009). The consequences of membrane fouling
in reverse osmosis lead to:

e Increase in head loss across the feed spacer of spiral wound elements



6 Controlling biofouling in seawater reverse osmosis membrane systems

e Higher energy consumption to maintain the constant flux operation

e Higher chemical cleaning frequency

e Increase in the replacement of membranes due to irreversible membrane fouling

e Decrease in the rate of water production due to longer downtime during chemical
cleaning and membrane replacement

e Increase in salt passage and a resulting deterioration of permeate quality

To help prevent membrane fouling, SWRO plants install pre-treatment systems (e.g., media
filters with coagulation or MF/UF). The particulate and colloidal fouling in SWRO is mostly
controlled with such existing pre-treatment; however, the occurrences of organic and

biological fouling are still a significant issue in SWRO membranes.

1.3 Pre-treatment for seawater reverse osmosis

Seawater reverses osmosis plants are equipped with pre-treatment systems to ensure
consistent performance of the SWRO membranes, and to reduce cleaning frequency. Pre-
treatment consists of the intake and screening systems, processes for particulate matter
removal and control of biological growth (Huehmer et al., 2006). However, inadequate pre-
treatment is still the leading cause of SWRO system failure (Gallego et al., 2007). Pre-
treatment for SWRO systems can be i) conventional or ii) advanced or iii) a combination of
both, depending upon the raw water quality. Conventional treatment systems typically
consist of coagulation and (dual) media filtration using a variety of filtration media such as
combinations of single and two-stage, gravity, and pressurized media filters. However,
media filters demonstrated operational problem during the 2008 - 2009 algal blooms in
the Gulf of Oman. The associated problems were clogging of media filters and poor effluent
water quality (SDI > 5), which forced SWRO plants to shut down (Richlen et al., 2010).

Furthermore, these systems are also characterized by high coagulant consumption.

Dissolved air flotation (DAF) has recently gained attention as a promising pre-treatment
option during algal blooms. DAF is a clarification process that is typically applied before
media filters and MF/UF with the aim of removing particles (Cleveland et al., 2002). It has
been reported that the algal cell removal efficiency of DAF is better (90 - 99 %) than
sedimentation (60 - 90 %) (Gregory and Edzwald (2010), cited by (Villacorte, 2014).
However, a high coagulant dose of up to 20 mg/L as FeCls is needed to achieve adequate

removal of algae by DAF units (Rovel, 2003).



Chapterl: General Introduction | 7

Recently, application of low-pressure membrane systems (MF/UF) is increasing as pre-
treatment to treat seawater during algal blooms (Villacorte etal., 2015a, Voutchkov, 2010).
MF /UF pre-treatment has numerous advantages compared to conventional pre-treatment:
mainly lower footprint, higher permeate quality, higher rejection of organics, and lower
chemical consumption (Pearce, 2007, Wilf et al., 2001). Furthermore, UF operated with
inline coagulant dosing, with low concentration, during algal blooms has demonstrated

stable hydraulic operation (Schurer et al., 2013).

Moreover, several studies have shown that existing pre-treatment systems are often useful
in removing algae itself. However, the systems allow the passage 30 - 80 % of algal released
organic matter (AOM), measured as biopolymer concentration as shown in
Figure 1.6 (Guastalli et al., 2013, Salinas - Rodriguez et al., 2009, Tabatabai et al., 2014).
The wide range of removal efficiency of pre-treatment depends on the amount of coagulant
applied during operation. As illustrated in Figure 1.6, pre-treatment by beach wells
showed the highest biopolymer rejection (> 80 %) compared to other pretreatment

processes. However, beach wells are not feasible for large desalination plants.

Overall, the passage of 30 - 80 % of algal biopolymer from the existing pre-treatment
systems may accumulate on downstream SWRO membranes. The deposited biopolymers
on a SWRO membrane may act as a conditioning layer, where bacteria can grow and
multiply to form a biofilm in the presence of available nutrients from feed water. Therefore,
SWRO operations with current pre-treatment systems are still vulnerable mainly due to

possible organic and biological fouling during algal blooms.

Despite the fact that existing pre-treatment technologies cannot protect RO operation
during algal blooms, an increasing number of large-scale RO plants (> 500,000 m3/day)
will be installed in the coming years (Kurihara et al., 2013). Such large-scale plants may be
threatened by algal blooms and thus demand a robust pretreatment technology to

minimize problems of organic/biofouling occurrence in SWRO membranes.



8 Controlling biofouling in seawater reverse osmosis membrane systems

80 7 A =GMF (Single)
B = GMF (Dual)
C = MF (0.1pm)
D = DAF + DMF
| E=DAF+UF

F = UF (150 kDa)

Biopolymer (Carbon) removal, %

Figure 1.6: Biopolymer removal by various SWRO pre-treatment systems tested with various water
source i) Western Mediterranean Sea (B, C, G), ii) with Eastern Mediterranean Sea (A) (Salinas -
Rodriguez et al, 2009), iii) Western Mediterranean Sea (D, E) (Guastalli et al, 2013) and iv)
laboratory cultured AOM from "Chaetoceros affinis” (F) (Alizadeh Tabatabai et al, 2014).

1.4 Future generation of pre-treatment in SWRO

Membrane fouling (organic and biological) remains a major limitation of SWRO
desalination operation, despite improvements in pre-treatment systems. A new generation
of pre-treatment technology is needed to further protect the performance of SWRO
operation, showing better removal of algal biopolymers as well as the ability to limit the
concentration of nutrients (C, P) so that downstream SWRO will not suffer from organic
and biofouling. Removal of biopolymers from the feed water in itself can substantially
delay biofouling, as there is no “conditioning layer” to initiate biofilm development. On the
other hand, limiting essential nutrients from the SWRO feed water may delay the onset of

biological growth in the system.

The application of tight ultrafiltration (10 kDa) may eliminate fouling caused by algal-
derived biopolymers in RO systems. Although tight UF is expected to remove particulate
and colloidal material from the feed water efficiently, it is not capable of removing
dissolved nutrients such as carbon and phosphate as UF membranes are not designed to
remove dissolved carbon and phosphate. However, the removal of such dissolved nutrients

from SWRO feed water might contribute to delaying onset of biofouling in SWRO systems.



Chapterl: General Introduction | 9

It has been demonstrated that limiting phosphate in SWRO feed water can control
biofouling (Jacobson et al., 2009). It was also reported that phosphate limitation can
prevent the occurrence of biofouling in RO systems even in the presence of high
concentrations of other nutrients (Vrouwenvelder et al., 2010). Various technologies or
methods are available that can remove phosphate from water but are reported not
sustainable (Sevcenco et al., 2015). This provided an opportunity to look for alternative
phosphate removal technology or methods which will are sustainable and environmentally

friendly.

In this study, the application of pre-treatment systems that can remove substantial
amounts of AOM and nutrients such as carbon and phosphate and eventually delay the
onset of organic and biofouling in SWRO systems were investigated. The potential of tight
UF and a newly developed phosphate adsorbent were tested to verify the following

hypotheses;

e Tight ultrafiltration (10 kDa) having a lower molecular weight cut off than the
conventional UF (150 kDa) is expected to be more effective in removing organic
matter and thus delay the onset of biofouling in SWRO

e A phosphate adsorbent is capable of reducing the phosphate in SWRO feed water to

such a level that it can limit bacterial regrowth.

It is expected that the integration of the two technologies as pre-treatment can be a
promising solution to control organic and biofouling in SWRO systems as illustrated in

Figure 1.7.

Improved removal of
algal organic matter

o] adsorbent

Delay/prevent
organic/biofouling

l. Reverse Osmosis

Improved removal of
Phosphate

MIHI

Screen  Amiad tight UF
straiper  (melecular weight cut off 10 kDa)

Algal blooms

Figure 1.7: Research concept



10 ‘ Controlling biofouling in seawater reverse osmosis membrane systems

1.5 Goal and objectives

The overall aim of this study was to assess the ability of conventional and tight UF either
alone or in combination with phosphate removal technology (PRT™) to delay the onset of
